Dimplicity

MFG. NO. 885 42" ROTARY MOWER
MFG. NO. 886 48" ROTARY MOWER

EIMPLICITY MANUFACTURING COMPANY,

>ER. FORM-17784%

LITHS N LES.A. TP . 1 362




TO THE OWNER

You have magde a wise choice in selecting the Simplicity mid-mounted ratary mower far your tractor. It has been specially
designed for your Simplicity tractor and constructed to give lasting superior performance.

Before attempting to operate the mower, study this manual and the manual for your tractor thoroughly. Pay special atten-
tion to the safety rules in this manual aswell as the tractor owner’s manugl, ¥ our Simplicity equipment 15 designed with your

safety in mind, butit is up to you to be an alert, safaty conscious operator. Be sure anyone else who may operate the trac-
tor is also familiar with the operation and safety instructions.

Your Simplicity eguipment reguines only a minimum of care, but the maintenance instructions should be followed carefully.
Thank you for taking time to read this manual. The tire spent will pay big dividends in the extra time saving performancs
you receive from your Simplicity mower, When ordering replacement parts for your rotary mowetr, be prepared to give your
Simplicity dealer the identification number found oo the identification plate shown betew. [t is lovated on top of the
mower deck, We suggest you locate the number now, and egeard it below Tor ¢asy reference.

SIMPLICITY MANUFACTURING CO., INC.
PORT WASHINGTON, WIS., U.3. 4.

Refer to Id. no. whan
writing ar ordering paris.

.D. Na. [ |

IDENTIFICATION PLATE

SIMPLICITY'S NEW EQUIPMENT WARRANTY

The Company warrants Simplicity products to be free from defects in material and workmanship, except
the Company makes no warranty, express or implied, with respect 1o tires, engines, generators and valtage
regulators, which are warranted by their respective manufacturers. Any part covered by this warranty which
is proven gefective within one yesr {45 days for equipment used for rental, municipal or commercial
purposes}) under normal use, from date of purchase, will be replaced without charge, provided such part is
returned 1o the fagiory, Lif requested), and is found 1o be defective upon examination at the factary. This
warranty doss not apply to any Simplicity products altered outside of the Simplicity factory. THE
FOREGOING WARRANTY i5 IN LIEU OF ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, OF
MERCHANTABLLITY, FITNESS FOR A PARTICULAR PURPOSE, PERFORMANCE, OR OTHERWISE,
The Company's obiigation under its wacranty is strictly and exclusively limited to the replacement of such
parts. and in no event shali the Company be kable for any other damages, whether direet, immediate,
incidental, special, or consequential, Simplicity Manufacturing Company, me., reserves the right to modify
or change specifications without prior notification. There are no warranties which extend beyond the
description of any Simplicity product.




TABLE OF CONTENTS

SAFETY PRECAUTIONS

RECOMMEMNDED ACCESSORIES AND OPTIONS

INSTALLATION

REMOVING THE MOWER

DPERATION

BEFORE OPERATING THE MOWER
ENGIME SPEED SETTING
FOSITIONING THE MOWER
ENGAGING THE POWER TAKE OFF
CONTROLLING GROUND SPEED

MOWING PATTERN

MOWI NG HINTS
ADJUSTMENTS

CUTTING HEIGHT

FROMNT TO REAR HEIGHT ADJUSTMENT
TROUBLE SHOOTING GUIDE

MAINTENANCE

ORDERING REFLACEMENT PARTS

AFTER EACH LISE
EVERY B0 HOURS

BLADE REFLACEMENT
BELT REPLACEMENT

SPECIFICATIONS
PARTS LIST

eI R = R 5o S . A e A S LA TS B S

SAFETY PRECAUTIONS TO PROTECT YOURSELF AND OTHERS

CPERATION
Fonow the conteols and how to stop quickly - READ THE
QYWMER'S MANUAL.

T not altow children to operate vehicle. Do not allow adults
o gperate it wathout proper instructon.

Dq oot carry passengers. KEEP CHILBAREN AND PETS A
SAFE DISTANCE AWRAY.

Clear work arca of ohjects which might be picked vp and
thicwm.

Take all possible precautions when leaving wvehicle unat.
tended; such as dizsengaging power-take-off, lowering attach-
ments, shifing inte neutral, seiting parking krake, stopping
engine and remaving key.

Dy ot stop or start suddenly when gging uphill or down-

hill. Mowup and down the [ace of steep slopes; never across
the face.

Reduce ?e&d cn slopes and in sharp tums to prevent tipping
or loss of eontrol. Exercise extreme canticn when changing
direction on slapes.

Stay alert for holes in terrain and other hidden hazards.

Use care when puiling loads or using heavy equipment.
A Use only approved drawbar hitch points.
B. Limit loads to those you can safely contral.
C. Do not turn sharply. Use care when backing.
D Use' counterweight () or wheel weights when sug-
gested In owmer's manoal.

Watch cut for fraffic when erossing or near roadways

Keep all nuts, bolts, and screws tight to be sure equipment
is in safe working conditfen.

Do not alter basic engine governor ssttings or overspesd
engine.

Do not operate equipment when barefoot or wearing open
sandals, Always wear substantial footwear.

FUEL AND FIRE HAZARDS
"Handle gasolive with cara - it is highly flammable
A Jse approved gqasoline container.
B. Hover remove ca{n ar add litve to a running or hot
ieingiue or fill fuel tank indoors. Wipe up spilled gase-
ne,

C. Open doors if engine is mon in garage - exhawst fumes
are dangercns, Do ot e engine indoors,

Never store equipment with gascline in the tank inside &
building where fumes may reach an open flame or spark.

Allow engine to cool hefore storing in any enclosire.

Te reduce fire hazard keep engine free of grass, leaves gr
BAUBSEIYE QrEase.

ATTACHMENTS
Disenpage all attachment clutches and shift into neutral be-
fore atternpting to start engine,

Disengage power to attachments and stop engine befors
leaving operator pogiton.

Disengage power to attachment (s} and stop engine before
making any repairs or adjustments.

Disengage power to attachments when transporting or oot
in use.

When using any attachments never direct disch of ma-
terial toward hystanders or allow anyone near vehicle while
in operation.

Eeep vehicie and atrachments in L?nnd operating eondition
and keep safetY devices in place. Use quards as instructed in
owmer's nanual.

Vehicle angd attachments should be stopped and inspected
for damage after sioking 2 foreign object and the ge
should be repaired before Tostarting and operating the equip-
ment.

When uEil}:.ll? vehiclo with mower:
El} ow only in daylight or in good artificial Hﬁt
2} MNever make a cuthing height adjustment while en-
ﬁe is runping if gperator must dismocnt, to 4o so.
EE; wt engine oif when unclogging chute.
4} Check blade mounting bolts for proper tightness at
frequent intecvals.

Stop hlades when crossing qravel drives, walks or rcads,

If the equipment sheuld start to vibrate abnotmally, stop
the engine and check immediately for the cause. Yibration
is generally a waming of trouble.




MFG. NO. 885-42" and MFG. NO. 886-48" ROTARY MOWER

Figure 1 Mower pasitiored ro be sid upder wagiar.

RECOMMENDED ACCESSORIES AND OPTIONS
Rear wheel waights will give hetter tracton and stability
when maowing ar hilla.

INSTALLATION

1. See figure 1. Posftion the mower a5 shown In fiqure 1, on
either side of the tractor, if the mower is to be slid i feom
the fight side 3 shown on figure 1, turn the front wheels o
the left. 1f the mower is to elide under the teactor from the
left side, tum che fromr wheels to the noht

2, See figure 2. S¥de 1ne mower ander the iractor as shown
acd center the mower Bfe ayeholt ender Lift caste (A,

3. Attach Lift cable [AY to the mower lift eyebolt usng pin
(B} and spring clip {2

4. Use the sractor Hft lever or siccirc Mt switeh to lift the

Fhause 2 14T fatin attached to mower

Figure 3. Mower attached to tractor front azls.

mower to the raized positon.

5. Bee figure 3. The mower is well enough balanced in this
positan so one person can sasily install the ping (A} to at-
tach the hiteh assembly of the moweer to the tractor front
axle, This is most sasily done by installing the !eft pm and
spring chip first, then installing the dght pin {A} and spring
cliz (B} showm in figure 5.

£. Use the tractor lift lover or switch to lower the mower 10
the operating position.

7. See fgure 4. Pull down on kever {A) 1o elease the spring
tension on the power take off idler pulley bracker

Figupre 4, 2elt tension iever iocated & vear of iwactor.



. 14

Figure 5. Mower drive belt installed.

£. Sze Figures 5 and &. Install the mower drive helt (A) over
the inside grocwe of the powwr take off pulley around the
idler pilleys, and the mower dove pulley. As you install the
mower drive belt, be suce it is twisted as shown.

9, See figare 4 Pull hack on the spring tension lever {A) and
lock irin the position as shown in Fquee 4 to put tension on
the mower drive belt. ;

REMOVING THE MOWER

CAUTION: BEFORE ATTEMPETING TO ADJLUST, SER-
VICE OR REMOVE THE MOWER, BESURE THE ENGINE
IS SHUT OFF, THE PARKING BRAKE SET, AND THE
MOWER BLADES HAVE STOFFPED TURMNMENG.

1. See fiqure 4. Push dowmnward on spring tension lever (A}
to releaze the spring tension on the mower drive belt.

2. Spe fqure 5. Remove the mower drive bett (A) [rom the
mewer drive pulley, idler pulleys, and power take off pulleys.
3. See fiqure 4. Posiion the spring tension lever () as shown
in figure 4.

4, Use the teactor Lift lever or lift switch to lift the mower
1o the ratsed position.

S Seefigure 3. Eemove the spring<lips {B) and two pins (A}
to unfasten the mower hatch from the tractor front axle.

6. Usa the ractor 1ift lever or lift switch to lower the mower.
7. See figure 2. Remove the spring clip (C} and pin (B} to
unfagren lift cable (A} from the mower. Iosiall pin (B) in the
mower eyehalt fior storage and plage spring clip {C} through
ir.

8. Sen fiqure 1. Twm the tractor front wheels left if the
maower i5 1o be siid cut the dght side of the tractor or right
if the mower iz to ba did out from the left side of the tractor,
Shde the mower out.

OPERATION

BEFORE OPERATING THE MOWER

1. Read this menual and the owmner's maneal for the tractor
carefuliy. Be sure you are familiar with the safety peecau-
fions, controls, and operating instructons.

- ’ I
™

Figusa 6. Mower drive belt installed on inner groove of
power take off pulley.

2. Check the rewer carcfully to make sure it is propery in-
stalled.

3. Be sure the tractor tres are properiy inflated as explained
in the tractor gwner's mansal.

4. Be mire the mower is properdy =djusted front to rear, as
explxined on page 4 of the Adjusimrent seciion.

5. Check the conditon of the mower blades. Keep them
tight, sharp, ang ir balance,

6. Lubncate the gresse fikfings as instmeted on page & of
this manwal.

7. Clear the lawn of sticks, stoaes, wirs end 28 other dabris
which might be canghi or thrown by the mower blaces,

8. Deterrine the best method of mowing acceoding o the
ditnensions, temain, and chstmedoas of the laws.

9. Adust the cutting heiant of the mower as explaized on
page 4 of the Adjustment section.

ENGINE SPEED SETTING

The tractor engine should be operated at 374 to Tuil speed
when using the mower. Wher the qras is wet or higher than
3" the engine should be ron 2t {ull speed. Three-fourths to
full speed may be used when mowing Baghter grass.

POSITIONING THE MOWER

The mower is lowered inte posidon by using the tractoe it
systetrt. Thit may be either the manual Lft lever or the op-
tional elecrric lift switch. Lower the mower unril the lift
cable (Fiqure 2, Ttem A} is loose.

Mower cutting height is requlated by titaing the heigat con-
trol handle located on either side of the mower. See Cuiting
Helght Adjustment in the Adjustment secticn of this manual.




Figure 7. Left sde of mower and tractor.

ENGAGING THE POWER TAKE OFF

See figure 7. After the tractor engine has been started and
{5 running at about 3f4 full speed, the mower may be en
gged by pushingforward on the tractor power take off con-
trod lever (Figure 7, Item &)

CONTROQLLING GROUND SPEED

The best ground speed will vary greatly with the type of ter
rain and the ameunt and condition of grass being cut. Ground
speed thould be controlled by the tractor transmission. For
normal conditions whete the terrain is smooth and the grass
diy and ot extremely tall a ground speed of 3 - 4 MPH may
be best. However, if the terrain is rough and the grass tall b
wet, a slower ground speed of about 2 - 3 MPH is sufficient.
The COperation Chart in your tractor owner's manual shows
the approximate control settings to achisve these speeds.

MOWING PATTERN

Size and type of area to be mowed deterrmines the hest mow-
ing vattern to use. Obstructions such as trees, fences, and
buildings must alse be considered. In most cases, making one
or two passes in a counterclockwise direction around the
area to be mowed is advisable to keep cut grass off fences,
wilks, ete. The rernainder of the mowing should nommally
be done in a clockwise direction so the clippings are dis-
persed on the cat area.

Om moderate size, frequently mowed lawns wheie the grass
islight, it is practical to mow In a counter-clockwise direction
50 the grass clippings are thrown toward the center of the
lawn and concenirated for easy pick up and removal.

MOWING HINTS

Licst lawns should be mowed to keep the grass approed-
mately 2% - 3" high. Best resulis are obtained by cutting
often and not too short. To keep a green lawm, never mow
more than 1/3 off the height of the grass or a maximum of
1" in one mowing For extremely tail grass, set the cutting
height at maximnm for the first mowing, then reset to the

Figure 8. Left side of mower.

desired height and mow agaiz. Allow the grass to grow 1o
three inches then cut off onrly the top inch.

On thick, springy grass or, soft ground, the mower rollers
may sink into the ground giving too low a cut. Adjust the
cutting height to get the desired height of cut. Far best ap-
pearance grass should be cut in the aftemosn or evening
when itis free of moisture.

ADJUSTMENTS

CUTTING HEIGHT

See Figure 7. The cutting height of the mower is adjustable
1-5/8" 1o 3-1/8". To adjust the height of cut, turn the ad-
justing handle {B) on gach side of the mower clockwise to
raise the blades, and counter-clockwise to lower them. The
two handles sheuld be rotated the same direction and num-
bar of tumns so they carcy equal weight of the mower and
keep the mower level. When the two handles reguire equal
effort to turn, itiza good indication the mower is lovel. How
ever, it is advisable to occasionally drive the tractor on a
sinooth lewsl surface and check the height of the two cut-
side Mares to insure they are cutting at equal height.

FRONT TO REAR HEIGHT ADJUSTMENT

See figure 9. To give the best mowing job, the mower should
b adjusted so the front of the center blade (B)is 148" o 1/4"
higher than the rear of the two outside blades (A} when the
maowee is setting on a smooth hard surface. If adjustment is
tequired, proceed as follows:

1. Check the air presmre in the tractor tires to insure that
they are inflated acecrding to the tractor owner's manual
2. With the mower properly installed, drive the tactor on a
smooth flat surface, such a5 a level concrete floor.

3. Use the tractor manual lft lever or electric lifr switck to
lower the mower completely 1o the operadng position.

4. Shut off the tractor engine- Do not attempt to make any
adjustments on the mower while the engine is ranning.

5. See fiqure 9. Rotate the left mower blade o it is parellel



TROUBLE SHOOTING GUIDE.

PRGELEM OR 3YMPTON

POSSIBLE CAUSES

THECKS AND CORRECTIONS

MOwWEr GLTS LIEvEen.

Mower not leveled.

Tractor tires not comectdy inflated.
Wower front to rear height adjust-
ment 1neorrect.

Level mower. See page 4.
Inflate acsording to tractor owners manual.
Adjust as instructed on page 4

Hough tooking cut.

Engine speed too stow,
Blades not sharp.
Fower take off beh slipping.

Rurt engine ax full speed.
Sharpen or replace blades.
Check belt tension fever, Soe figure 4,

Mower will not raise.

Lift cable not attachad or
frakan,

Attach or replace 1T cable,

Engine stalls sasily,

Ground speed ton fast,
Engine BFM too slow.
Engine lacks power.

Reduce ground speed.

Bun engine at fufl throttie.

See tractor trouhie shooting guide in
tractor manuak,

Mower vibration is noticeable,

Blade mournting bolts loose.
Mower blades bent
Blades damaged or out of batance.

Tighten bolts to 27-37 Tt pounds,
Beplace Hlada,
Hepizce or balance Mades.

Excesive helt hreakage ocours.

Pulieys rough ar loose.
ising incorrect bett.

Ropair o7 replace puelleys.
Lize oniy genuine Simplicity replacement parts.

TFractor handies pooriy,

Tires not oroperly inflaled.
Moving too Tast on rowgh or

Inflate tires according to tractor owners manual.
Reduce travel speed.

slpping surface.

.th the tracter, and the Hps poiot straight toward the front
and reat.
& Tum the mowsr beight adjesting kandles, Figure 7, [tem
B, so the rear tp of the left blade, Figure 9, Item A, is two
inches from the grownd murface.
7. Repeat steps five and six on the right side of the mawer
so the rear of the right Blade is two inches from the ground
surface.
£ If any height adjastment is needed to correct the height
of the ioht Hade, recheck the left blade helght.

HEIGHT ADJUSTING

Cioyis FRONT BLADE HANDLE\ /

SIDE BLADES ‘]‘I

bl
Va0 sy <
e A

Dimensten at point 87 1o e 178"
1w 347 greater thae at poin: " A",

Figure 8. Mower viewed froim left side.

. Ture thecenter biade sothat the tips ave pointing straight
toward the front and rear. Measure the distance from its
front tip to the ground sudfzce [Fiquee 9, Item BY. The dis-
tance should be 2-1/87 to 2-1/47, thatiz 1/8" 1o 1/4” more
than the distance from the rear Hp of the ooter blades to the
ground suriace.

10, See figure . If adjustment is needed, rermove the two
spring clips and pins {A). Loosen the locking nuts {BY and
tum the eyeholis (&) counter-clockwise to raise the front of
the mower, or clockwiss to Jowsr the front of the mower 25
needed, Abways turn ea¢h of the eyebholty the same oumber
of turns in the same directiorn.

11, Sec fipre 8. Afte: making the adinstment, tghten the
locking nuts (B} and reinstall the pins (A) and spring elips
12. Recheck hoth the side ang cenwer blade heights. IF the
adjustement is ipot, correct, repeak steps 10 angd 11,

MAINTENANCE

QRDERING REPLACEMENT PARTS

Replacement parts reqwired for performing maintenance
services or repzic work shoeld be purchased from your Sim-
plicity dealer. When ordering parts be orepared to give him
the mower identification aumkbser. I you have not already
recorded this nurnber or the inside front cover of this man-
ual we suggest you da so now for cooverdent Future refer-
ence. USE QN LY GENUINE SIMFLICITY REPLACEMENT
PARTS.

AFTER EACH USE
Inspect the pmower, checking for locse bolts, missing spring
clips and pins, etc. Also check the mower blades for sharp-




Figure 10. Underside of mower.

pess and to insure they have not been bent or chipped from
hitting a hard object. Check the blade mounting bolts to be
sure they ace tignt. The underdde of the mower should be
checked and any build up of grass clippings or dirt which
may reduce the cutting capacity of the mower should be re-
moved.

EVERY S0 HOURS

See figure 1. Rach of the three qrease fittings (A) shewld be
given about five shats of general purpose auiomative groase.
Before greasing the grease firdngs, wipe thom cleah to pre
vent dirt from being forced into the earings DO NOT OVER
LUBRICATE THE MOWER. EXCESS GREASE AND O1L
MAY GET ON THE BELTS AND CAUSE SLIPPAGE.

A light coating of grease ar SAE 30 weight il should also be
rlzced on the mower mourting pins, {Figare 3, item A) and
all mower pivot points ta reduce wear.

QUT OF SERVICE PROTECTION (STORAGE}

1. Remove the mower from the mactor. See page 3.

2. Uss water undsr pressure to thoeroughly clean the mower
to remove aoy build up of grass clippings and dirt under the
mower deck,

3. {Clover any area where tha paint has been worn or chipped
away with paint or = Eght eoat of ol

4. Lubgcate the mower according to the Every 50 Hour
Azaintenance service.

5. Store the mower in 5 dey vlace.

BLADE REPLACEMENT

Do aot aitempt 1o remove the Mader undl you have the cor-
rect size box, socket, or open end weenches for the blade
mountng holts, Flane a wooden hlock bauween the meower
Hlade end deck to prevent the blade from rotating untit the
capmrews sreloosened. See fiqure 10. Remove the capscrews
(B} to remove the blades for sharpening or replacemeni.
CAUTION: NEVER DPERATE THE MOWER WiTHOUT
THE STONE GUARD () IN PLACE. ALWAYS INSURE
IT !5 SECURELY IN PLACE WHEN SERVICING THE
MOWER. DO NOT REMCVE THE ARBORS. REMOVE
THE BLABES FROM THE ARBORS TG SHARPEN A

Figure 17. Mower spindle drive helt shown with belt covers
removed.

ELADE. TO DG THIS YOURSELF, CLAMP IT IN A VICE
AMD USE A 10" FILE ALONG THE ORIGINAL BEVEL.
FILE TO A RAZCR EDGE AT AN ANGLE OF 309, Te
balance the Hade insect a kpife blade or nall rod throegh
the center hole to ses if the blade rests with both ends bal-
ancing evenly. File the heavy side until even.

Carefully clean the blade and arbor, Install the aew o sharp-
ened blade with the lift tabs toward the top. Install the two
blade rreunting capscrews and tighten them alternately vwo
tuens at a time to 45 foot pounds torque. Use a black or
wedge to keep the blade fram mming while tightening the
bolts. Retate the Hades by hand stowly to see that the ends
clear the housing all around and the tips are mnning toue. If
the merwer 15 properly adjusted and in apparent good condi-
thon, but seems to requEiTe access engine power it may be that
ant arbor shaft or bearing has baen damaged by hitting an
obstruction. Check the blade drive systern. Tight bearings,
a bent arbor shaft or spindte housing should be repaired or
replaces by your Simplicity dealer.

BELT REPLACEMENT

The power take off to mower drive belt can be easily re-
placed if necessary by following the Installaton iasteuctions
on page 2 of this manual.

The blade drive belt located under the mower deck, is under
spring tension, and does not require any adjustmient. Should
this belt need replacement, cernove the mower from the trae-
tor and proceed as follows:

1. Bee figure 8. Remove the capscrews {D} and the two helt
covers {E) from the mower deck.

2. Bee fiquee 11, Remove the broken or damaged belt.

3. Insure the idier pulley {A} is free to pivot so the spring
tension will be applied to the belt. Lubricate the idter pul-
ley pivat at (B) with a few draps of SAE 30 engine oil.

4, Check pulleys for rough edess o wom hearings.

5. Install a new Siraplicity belt as shown in Hgquee 11, and
fasten the balt tension spring (C).

&. See figure 8. Replage the belt covers (E) and capserews (1)




SPECIFICATIONS

|— 48" (MFG. NO. 886} 427 (MFG. NO. 885}
Effective Cutting Width 48" [for Soversign only! 42" (Sovergign or Landiord)
Maowing Capacity Lip te 2-9/4 acres an hour Up to 2 acres an hour
Dimensions 36" long x 54" wide % 35-1/2" long x 4712 wida =
6" deep 6" deep

Mower overall width

tincluding deflectot) 60- 38" 54-3/4"

Detk height akave blade g~ &

Cutting Helght Continuousty vanable hetween 1-5/8" and 3-1/8"

Blade Arrangement Three staggered overlapping blades.

Mower Loput Drive Tractor centar FTO clutch controls power to cushioning
V-belt to mower cantar spindle.

Side Spindle Drive Cushioning V-beft with springloaded idler. Couples all
spindles.

Spindle Bearings Sealed rolling contact,

SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE,




BAIL ASSEMBLY

ORDER BY FART NUMEER

4B” ROTARY MOWER

Ref. Qty. Ref. Qry.
Mo, | Part No. | Req. Deseription Ho. | Part Ho. | Req. Thesoription
1 | 108219 | 2 | Froat Bracket Amembly 12 | 8161045| 2 | Spring Clip
2 | F0Zo04 4 | Cartiage Bolt, 3/8™-16x1-1/4" 13 | 717016 2 | HexJamn Hat, 1/27-20
3 | 720602 4 | Lockwasher, 378" 14 | 172473 1 Bail Assemkly
4 | L7003 4 | Full Hex Nut, 3/8'"-16 15 105031 2 | Spacer
5 172468 1 Racker Atm la | 705049 2 | Hex Capscrew, 17213
& 105051 2 | Bpacer ® 11447
T | 05049 2 | Hex Capscrew, 1/2"-13x1.1/4" 17 | 719003 2 | Plain Washer, 7/16"
£ | 720004 2 | Lockwasher, 172" 13 | 720004 2 | Lockwasher, 1/2"
9 | 717004 2 | Full Hex Maut, 1/2"-13 19 | 7L7006 2 Full Hex Mur, 1/2"-43
10 | 154304 2 | End Adj. Yoke 20 | 118053 2 1.Fa
il i 154305 2 | Yoke Fin 21 176012 2 1 Hafery Clip




DECK ASSEMELY

QORDER BY PART NUMBER

* HOT ILLUSTRATED

* 121195 Plate, Patent Humber
* 176385 Plate, I.D. Na.

* 176151 Film, Safety

* 176700 Decal OPEL

48" ROTARY MOWER

Ref. Qty. Ref. Qky.
Mo. | Part Ho. | Reg. Description Mo, | Part No. | Reqg. Description
1 | 176688 1 | Mower Honszing id | 702024 2 | Carrage Boit, 5/16™-18 x 1"
2 | 172074 1 | Cover, R 15 | 175840 I | Rear Half Hinge
3 172354 1 | Cover, L.H. lg | H3005 2 | Carriage Bobr, 5/167- 18 x 3f4"
4 1 108366 | 1 | Reinforeing Bar 17 § 7170 4 | Foll Bex Mut, 5/16"-18
§ | 715067 | 14 | Self-Tapping Screw, 1g | 78155 1 1 5pring
1/47-20 x 38" 1a [ 175333 2 {PFm
6 | 175961 1 | Deflector Amembly 20 | 722009 2 | Caotter Pin, 1/8" x 34"
7 ] FOR004 2 | Carriage Boit, 3/8"-162 1-1/4" 21 | 174127 1 | Stone Guard Assemhly
& | L53081 1 | %pacer 22 | 702002 I | Carcage Beli, 3/8'16 =17
g | 8lellg99} 1 | Special Washer 23 | 10671% 1 | Film, Simpiicity
1a | 720002 | 3 | Lockwasher, 3/8" 24 | 174845 1 | Film, Seit Installation
11 717003 3 | Full Hex Mut, 3/8"-10 23 | 176719 1 Cecal, Danger
12 123060 [ Mt Aszembly 26 1 ETETI0 1 Daeml, Cauticn
12 | 175E3Y I i i Front Half Binge 27 | 706l d | Lockwasher, 316"




ROLLER ASSEMBLY

48" ROTARY MOWER

DRDER BY PART NUMBER

Ref. Qty. Ref. Q.
HNo. | Part Mo. | Reg. Description Ho. | Part No. | Req. Description
I | 172047 1 | Roller Bracket, R.H. & | 108241 2 | Socket Crank Asembly
2 172044 1 Roller Bracket, L.H. 17 | 717510 2 Full Bex Nut, 3/16%-16
3 TOR003 4 | Carriage Bolt, 3/8"-164 x 374" 1 | 177814 2 | Adjusting Screw Assermnbly
4 720002 4 Leplewasher, 3/8™ 1% 1 719001 4 | Plain Washer, 2/8"
5 | 717003 & | Pull Hex Nut, 3/8"-16 20 1 108360 2 | Adjusting Screw Soring
& 172015 | 1 | Rocker Assembly Arm 21 | V17013 2 | Hex Jam Nut, 3/53"-16
7] 108465 1 | Reller Bar Assembly, L.H. 22 | 108512 2 | Pivot
& 19001 2 | Plain Washer, 3/8" 23 { 722014 2 Colter Pin, 332" x 3/4"
o 717810 2 Fali Hex Mut, 3/8"16 24 | 172082 1 Spacer
19 | 706005 | 2 | Hex Capscrew, 3f8"-16x 17 25 | 1718165 1 |EyeBch
11 172075 1 Raller Shaft Awsembly 26 | 720002 1 Lockwasher, 3/87
12 108452 L7 Raller W/ Bushing 27 | 717003 1 Full Hex Muat, 3/87-16 M.C,
13 108419 | 10 Bushing 284 | Fl9onl 1 Plain Flat Washer, 3/8°"
14 | 116001 G | Washer 29 1 119002 4 | Plain Washer, 5/16"
13 F2I011 5 Cotter Pin, 3714617 20 176985 2 1 Grip

10




ORDER BY PART NUMEER

MOWER UNDERSIDE

18

48" ROTARY MOWER

Ref. Q. Ref. Oty
Ra. | Part No. | Req. No. | Pant Mo. | Req, Descripton
1 108453 1 | EBaffle 14 | 702015 4 | Cartage Boly, 5/16'-18 x 34"
2 1714012 1 2 | SBpelf Tap Hex Screw, 11 | 720001 4 | Lockwasher, 5/16"
144720 = 787 12 | 717001 4 | Full Hex Hut, 3/14™-18
I 720005 4 | bLockwasher, 1/4" 13 | 108431 2 | Roller Assemnbly W/Bushing
4 3 V005 4 I Full Hex Nuat, 1/4"-20 4 | 11601 2 | Washer
H] LO8IEA 2 j Baffle Clip 15 | 722011 2 | Cotter Pin, 3/16" = 1"
6 | FER0LE 2 1 HexCapscrew, 1/47-20 x 58" i6 108419 d | Bushing
7 1 719005 2 | Plain Washer, 1/47 17 | 720002 2 | Lockwasher, 378"
& | 08454 1§ Brackel & Shafi Assembly 18 | 717003 z ] Full Hex Nut, 3/8"-16
g 105224 1 Roller Bracket, L.H. 194 | 703004 Z | Cardage Bolt, 308716 x 34"

1




48" ROTARY MOWER

ARBOHR ASSEMEBELIES

; F2T014
~—— GREASE FITTING ON

SIDE ARBOR ASSEMBLY
KIT N, 163228

EACH ARBUOR ASSEMBLY

Arbor Assy. Mo, 108322
Inelugdes the fllownng peers:
143, 2441, 1161, 30100, 3 (24),
2126}, 1 (72F0N

CENTER ARBOR ASSEMBLY

420
DRDER BY PART NUMBER KIT NO. 103233
Ref. | F Gy, Ref. Gty
Mo. 5 Fart No. | Reg. Deseription Mo. | Part He. | Reg. Dieseriptian
1 1, 108479 I | Tube Assembly, Arhor 19 | 108448 2% | Knifs Blade
2 é 108250 | 2 | Arbor Asssmbly 20 | 715024 | & | Hex Capscrew, 38716 x 5/8"
3 4 108181 9 ! asher 21 | 7a00qz & | Lociwrasher, /8"
4 | logzoz & [ Beating E 22 | 705004 | 16 | Hex Capscrew, 3/8"-160NC x 3f4"
5 | 108257 | 3 | Washer i 23 1 156131 | 1 ! StopStud
6 | 108201 : 3 | Spacer } 24 | 720002 | 20 | Lockwasher, 3/87
7 | 715001 ; 1 ! Plain Washer, 3/8” { 25 | 719602 | & ! Plain Washer, 5716
8 1177005 | 3 Pulley 26 § 717003 | 20  Full Hex Nut, 3/8™.16
g i 725006 | 3 ! Woodmtf Key, (Mo, §1) 27 168449 5 2 5 Tension Spring
! ' 3/16" % 5/8" Dia, 28 1 108475 | 1 | ldier Lever Assembly
0 1 101136 H l Hex Camscrew, Spaciat © 29 0 705010 § 1 | Hex Capscrew, 3/8"16x1-3/4"
El | 717517 | 2} Hex Lock Nut, 3/4"-16 - j' 108384 | 1 | Idler Pulley
12 | 177499 | t ! Arbor Drive Assembly 31 loasis 1 | Screw
13 | 1084368 1 ;Spacer 32 1 108450 1 "y" Belt, Mower
14 | 176340 | i Pulley Hub 33 01163011 | 1 v Bel
1§ | E74160 | I ? Puiley 34 | 108472 | 3 | Washer
16 | 712174 2% ] Screw, Washer-head, Taptite 35 | 108522 2 | Arbor Assembly with Bearings
!OB/BT 16 x 1347 and Hardware
17 | 10813% | 3 ! Flinger 36 | 28171073] 1 | baner Race
18 | 717517 | 1 i Hex Lock Nut, 3/4"-16 87 | I8VA3Z | 1 i Key

12




BALL ASSEMBLY

ORDER BY FART NUMEER

42" ROTARY MOWER

Ref. Qty. Fef. Oty
Mao. | Part Ho. | Req. Descripban MNo. | Part Mo. | Req. Despription
1 171933 1 Bail Assembly 12 | 172468 1 Rocker Anm Assembly
2 | 705049 2 | Hex Capsocow, 17213 x1.144" 13 | 118053 2 | Pin
3 | 105051 2 | Spacer 14 | 1oG21lw 2 | Bracket fissembly, Front
4 | F19003 2 | Plain Washer, 7/16" 1z | 702002 4 | Carriage Bolt, 3/8™- 16N 217
5 | 720004 2 Lockwacher, 172" 16 | 720002 4 | Lockwasher, 3787
& | 717006 2 | Full Hex Nut, L/2"- 13 HC 17 | 717003 4 | Full Hex Mut, 3/8°-16 KC
7 717016 2 Hex Jam Nul, 1/2V-20 NF 18 | 705049 2 Hex Capserew, 172713
8 | 154304 2 | Yoke End, Adjusting x1-1/4"
o 154305 2 | Yoke Bin 19 | 720004 2 | Lockwasher, 172"
I0 | 8161045 2 | Speing Clip 20 | 717006 2 | Full Hex Hut, 1,213 NC
It 105057 2 ] Spacer 21 176012 2 | Safety Clip, Pin

13




DECK ASSEMBLY

* NOT ILLUSTRATED

* 176386 Plate, [ T

* 121195 Plate, Fatent
* 176700 Decal, GFEI
* 196151 Film, Safety

|

EQLELEE Y
¥

P

CORDER BY PART NUKMBER

Ref. Qty. Ref Oy,

Mo. | Fart No. | Reg. Description Mo,  Part No. | Req. Deseription
1 | L7&4E3 1 | Mower Housing B4 | Fo2024 Z | Cartiage Bolt, 5/16™-15x 1"
2 | 172049 1 | Cover, Right Hand 15 | 175840 1 | Rear Half Hinge
O ey Bl 1 | Cower, Left Hand 16 | F2005 2 | Caroisue Bolt, 5/16-18 x 374"
4 | 108364 1 | Reinforcing Bar 17+ 717001 d | Fufl Hex Nut, %/16™-18
5 | 715067 | 12 | Tapetite Screw, 1/4"-20 x 3/8" 18 | 1756155 1 | Spring
6 | 175843 1 | Deflector : 19 | 75038 2 |Pin
7 | 702004 2 | Carriage Bolt, 3/8"-16 20 | 722009 2 | Cotter Pin, L/&" = 3/4"

w1154 2t ] 174167 1 | Stone Guard Assembly

& | 153081 L | Spacer 22 | 702002 1 | Carriage Bolt, 378716 = 1"
9 | B161199( 1 | Special Washer 23 | 108719 1 | Film, Simplicity

10 | 720002 T | Lackwasher, 378" 24 | 174845 1 Film, Belt Instatlation

11 | 717003 3§ Full Hex Nut, 3/8"-16 25 | 176719 1 | Decal, Danger

12 § 123060 1 | Mur Assembly 26 | 176720 1 | Decal, Caution

13 | 173839 1 | Front Hall Hinge 2% | 720001 d | Lockwasher, /16"

14




ROLLER ASSEMBLY

ORDER BY PART NUMBER

42" AOTARY MOWER

Ref. Oy Ref. Oty
Mo, | PartNa. § Req. Drescription MNo. | Part Ho. | Req. Description
1 ! 177814 2 | Serew Aszembly, Adjusting 17 | 172044 1 | Bracket, Reller, Lefy Hand
2 | 719001 4 | Plain Waster, 38" 18 | 1724:2 1 | Bar fissemEly, Roller
3 | 108241 2 | Bocket Assembly, Crank 15 | 705005 2 | Hex Capscrew, 3/8"-16x 1"
4 f TL¥510 2 | Full Lock Hex Mut, 3/8"-16 ao | 717a0% 4 | Full Hex Mut, Z/8""-16 NC
5 | ipgsl2 2 | Pivet 21 | 719001 2 | Plain Washer, 3/8"
& 1 722001 2 | Cotter Pin, 3/32" x« 34" 22 | 17310 2 | Full Lock Hex Mut,
71 19002 2 | Plain Washer, 5/16" 3/B"-18
a 171815 1 Eye Bolt 23 108360 2 Sprng, Ad). Screw
9 | F0oQ02 1 Lackwasher, 378" Std, 24 | 722011 4 | Cotter Pin, 316" x 1"
13 | 717003 1 Full Hex Mut, 3/8"-16 NC 25 | 116001 4 1 Washer
11 | 720002 4 | Lockwasher, 358" 26 | roB432 3 | Roller w/Bushing
12 | 7170l 2 | Fuil Hex BMut, 3/8"-16 NC 27 | B26105%5| 2 | Washer
13 | 198419 1 10 | QSushings 28 | 171954 i | Shaft and Support A
14 ; 715002 2 | Plain Washer, 5/8" Std. 29 | 108431 2 | Raoller wiBushing
15 | 1720159 1 | Ao Assembly, Bocker 30+ 702003 4 | Cardage Bofe, 3/8'-16 3 3047
16 1 172045 1 Bracket, Foller, Right Hand 3l 176985 2 | Grp

15



MOWER UNDERSIDE

h. gl -.'\IL'\IL\'“ (i

42" ROTARY MOWER

R M\“M ;_x\\-‘sl\'i."\m\.\-‘_u \\.ﬂ\q\\.\\h‘-

Q ‘w\x\\‘q\\\c,w“\.\\\;\‘ﬂn\\\'\.\n\\m\\\\\\\ s n‘\_\_‘\q\b -

CORDER BY PART NUMBER

Ref. Qry. Ref. Qry.
Moo | Part Ne. | Reg. Description No. | Part No. | Reg. Bescription
1 108431 2 | Baller W/Bushing 10 | 702015 4 tCarpiage Bolt, 5/16"-18 x 3/4™
2 | 1083561 1 | Baffle 11 | 72c091 4 | Logckwasher, 5/1&
3 116001 2 | Washer 12 717001 4§ Full Hex Mut, 5/16"-18
4 | 108136 2 | Clip Baffle 13 | 108224 1 | Lower Roller Bracket, L.H-
5 T1900G 2 Plain Washer, 1/4" 14 108428 1 Bracket & Shaft Aszembly
G T20003 4 Lockwasher, 1447 15 T17003 2 Full Hex Mut, 3/8'"-16 M.C.
7 FIF05 4 Full Hex Wuar, 14420 W.C. 16 Ta0002 Z Lockwasher, 3/8"
g | 715018 2 | Hex Capscrew, 144720 x 5/8" 17 | 703004 2 |Carriage Bolt, 3/8"-16 x 3/4™
9 | 714012 Z | Screw, Repessed Hex Self 18 | 10841% | 4 | Bushings
Tapping, 1/4"-20 L = 7/8" 19 2 | Catter Fip, 37167 x 17"

F23011

16




42" BOTARY MOWER
ARBOR ASSEMBLIES

SIDE ARBOR ASSEMBLY
KIT NO. 103229

CENTER ARBOR ASSEMELY &~
KIT NO. 103233 '

Arbor Azsy. No, 108822
Includes the following parts:
2111, 3016L 1113, 3015,
{14, 1 {3z, 1 112l

Torgue Nyuts (3] to 140 foot-pounds

and Screws {21) to 27-37 foot-pounds

ORDER BY FPART NUMBER

Ref. Qry. Ref. Qy.
Mo. | Part No. | Reg. Description Mo, | Part No. | Reg. Desgription
1 176439 1 Belt, FTO 19 | 1082098 % | Knife Blade
2 | 10820% 1 Belt, “W" {Mower Spindle 20 | 720002 & | Lockwasher, 38"
Drive) 21 | 715024 & | Hex Capscrew, 3/8"'-16 x 5/8"
T | 717517 3 | Hex Mut, Jam Lock, 3/47-16 22 | 108250 2 | &rkor Asssmbly
4 174139 1 Pulley 23 | 108257 3 1 Washer
5 | 725006 | 3 | Woodmff Key, (No.61) 24 | 154269 | 1 | Spring
6 | 715174 3 | 8crew, Washer-head, Tapuie 25 | 719qQ02 1 Plain Washer, 5/16"
BV 1h x 1544 26 | 103384 1 Idler Pulley
7| 108436 1 Spacer 27 | 156131 1 Srud
5 | 177005 3 | Pulley 23 | 710002 3 | Flain Washer, 5/16"
g | FOB134 3 | Backing Ring 28 | 717003 T | Full Logk Hex Mut, 3/8"-16
10 | 108181 9 | Washer 30 | lof418 1 | Screw
11 | 108202 6 | Bearing 31 | 108414 1 | Ldicr Lever Assembly
12 105201 3 [ opacer 32 [ 72T4 3 | Greasge Fitting
13 | 103679 3 | Arbor Tube Assembly 33 | 108472 3 | Washer
14 ] 71FH)S | 18 | Full Hex Nut, 3/8'-16 34 | 8171073 1 Eace nnet Bearing
15 | 720002 | 19 | Lockwasher, 378" 32 176340 1 Huk:, Fulley
1& | 705004 17 Hex Capserew, 3/8"- 14 & 344" 36 | 719002 3 Washer, /16"
17 | 705010 1 Hex Capseraw, 3/8'-16 x 1-3/4" 37 | 108139 3 | Flinger
1a 177499 1 Arbor Dove Assembiy 38 | 157332 1 Kew

17







